



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

<b>CLIENTE / SOLD TO</b>	<b>DESTINATARIO/SHIP TO</b>	<b>FACTURA/INVOICE</b>
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	273419
		<b>FECHA/DATE</b> 11/26/2015

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CÓDIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION				LONGITUD/ LENGTH	ANALISIS					
					%C	%Mn	%P	%S		%Si					
22510	10170398-10	0011161988	0011282679	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011233594	0011282679	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1453	0.9743	0.0167	0.0028	0.0192
22510	10170398-10	0011161988	0011282634	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1800	0.9217	0.0153	0.0040	0.0145
22510	10170398-10	0011183717	0011283252	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1614	0.9352	0.0166	0.0075	0.0218
22510	10170398-10	0011233594	0011282712	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1453	0.9743	0.0167	0.0028	0.0192
22510	10170398-10	0011233594	0011282704	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1453	0.9743	0.0167	0.0028	0.0192
22510	10170398-10	0011233594	0011282726	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1453	0.9743	0.0167	0.0028	0.0192
22510	10170398-10	0011233595	0011283243	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1453	0.9743	0.0167	0.0028	0.0192
22510	10170398-10	0011238179	0011282757	325591	CUAD	6.000	0.2500	CBCSDN STK	12.192	12192 mm	0.1521	0.9280	0.0192	0.0100	0.0106

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL		PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
22510	10170398-10	0011161988	0011282679	81	76	62	25	A500 Grado BC (	258079	Made in Mexico
22510	10170398-10	0011233594	0011282679	83	76	62	27	A500 Grado BC (	258689	Made in Mexico
22510	10170398-10	0011161988	0011282634	81	76	62	25	A500 Grado BC (	258079	Made in Mexico
22510	10170398-10	0011183717	0011283252	85	75	62	28	A500 Grado BC (	157562	Made in Mexico
22510	10170398-10	0011233594	0011282712	83	76	62	27	A500 Grado BC (	258689	Made in Mexico
22510	10170398-10	0011233594	0011282704	83	76	62	27	A500 Grado BC (	258689	Made in Mexico
22510	10170398-10	0011233594	0011282726	83	76	62	27	A500 Grado BC (	258689	Made in Mexico
22510	10170398-10	0011233595	0011283243	83	76	62	27	A500 Grado BC (	258689	Made in Mexico
22510	10170398-10	0011238179	0011282757	85	76	63	27	A500 Grado BC (	158591	Made in Mexico